¥

The following members of the
1. Dr. Avinash Dhakne,
Maharashtra Pollution Co

2. Shri.R. G. Pethe,

1. ShriV.M. Motgh
Mabharashtra Poll
Shankar Waghmare,
Maharashtra Pollution Co

4. Mr.

Operate

Minutes of 13" Consent Committee Meeting (Agenda B) 0f 2024-2025 held o

Name & for
Unique Address
Number
MPCB- | GOEL Approved | 31/12/ | WPC Resubmission:-
CONSEN | GANGA 1* consent | 2025
T- INDIA PVT | to operate
00001793 | LTD SR NO Residential Construction
48 305P, 306P and Completed Construction BUA 40133.39 Sq. Mtrs,
AND 339p construction BUA 3,26,948.
GANGA PP has submitted BG of Rs
LEGEND submitted BG of Rs 25 Lakhs valid till 03.04.2025 as
BAVDHAN Also Committee noted that-
PUNE
BUILDING NGT on 19.09.2022.
[...]
2/B;128/1, 30723.87 Sq.mt. Project.
3,4&5;
130/1 & 2; After due deliberations, it was decided to grant of 1* consent to Operate (Part IT) of
142/4Village Residential construction project having total plot area 5016.91 Sq. Mtrs construction
- Navghar, completed BUA of 5259.03 sq.mt out of total built 36,617.00 sq.mt.by imposing
Tal: Mira following terms and conditions :-
Bhayander,
Dist 4€* i. PP shall comply with the consent conditions and extend BG of Rs. 10
Thane. Lakhs towards compliance of the same.

ii.  The treated domestic effluent shall be 60 % recycled for secondary
purpose such as toilet flushing, air conditioning, cooling tower make up,
firefighting etc. and remaining shall be utilized on land for gardening
and connected to the sewerage system provided by local body.

iii.  Project Proponent shall make provision of charging port for Electric
vehicles in at least 30% total available parking area.

iv. PP shall comply with the provision of Construction & Demolition
Waste management Rules 2016.

V. Project Proponent shall take adequate measures to control noise and
dust emissions during construction phase.

41 | MPCB- | Siddharth Consent | 31/12/20 [ AST | Committee noted that the unit has applied for consent to 1st Operate for
CONSEN | Colorchem | to 1st 27 expansion for mfg. of Synthetic Organic Dyestuffs & Intermediates from 725
T- PvtLtd A- | Operate MT/M to 2320 MT/M & Synthetic Organic Dyestuffs & Intermediates (By
00002250 | 4, A-5, A- for dilution process) & Alkylated Amines from 1743 MT/M to 4763 MT/M.

16 6/1, A-6/2 Expansion
Page 49 of 60
Operate 13" CC Meeting of 2024-25 dated 06™ Jan 2025

Q



MIDC Committee also noted that the industry has obtained Environmental Clearance \;
Mahad for expansion vide dated 21/07/2023.

After due deliberations, it was decided to grant Consent to 1%t Operate for

Expansion by amalgamation & overriding effect to existing consent for mfg.

of Synthetic Organic Dyestuffs & Intermediates from 725 MT/M to 2320

MT/M & Synthetic Organic Dyestuffs & Intermediates (By dilution process)

& Alkylated Amines from 1743 MT/M to 4763 MT/M with condition that the

industry shall comply with the conditions of Environmental Clearance.

42 | MPCB- | Akashparv | Approved |--- WPC | Already discussed and approved in 12" CC meeting.

CONSEN | 15/2/2A Operate
T- Opposite to
00002256 | Maratha
84 Mandir,
Bavdhan
Mulshi

Table Items:

1 MPCB- | Jsons Not - AST | Committee noted that the industry has applied for Consent to 1st Operate for
CONSEN | Laboratories | approved expansion. Existing consent for mfg. of various 16 nos. of Essential Oil &
T- (Plot No. D - | Operate oleoresin products (without using boiler & chemical reaction) accorded at RO
00002199 | 3, level vide dtd 16/11/2019 which was valid up to 31/01/2022. b) Industry has
55 Kurkumbh obtained Revalidation of Consent to Establish for mfg. for mfg. of 37 nos. of

Indl. Area,) API, Intermediates & formulation 2990 MT/A capacity, vide dated
D-3, Plot 06/06/2023.Industry has obtained the EC from SEIAA vide dated 07/12/2022
No. D- for mfg. of 37 nos. of API, Intermediates & formulation 2990 MT/A capacity.
3,Kurkumbh
Ind. Area, After due deliberations, it was decided to issue SCN for Refusal of consent
MIDC due to following non-compliances;
Daund a) Industry has applied for Consent to Ist Operate without provision of RO
& MEE so as to achieve ZLD as per CTE & EC condition.
b) Board has issued Closure Directions to the unit vide dtd., 22/08/2024 &
Conditional Restart directions are not issued to the unit till date.
¢) Industry has failed to submit BG as per the condition of CTE.
Industry has applied for CTO for addl. products other than mentioned in
CTE & EC.
N Page 50 of 60
13" CC Meeting of 2024-25 dated 06" Jan 2025

Operate



2 MPCB- M/s. Approved | 30/04/20 | AST | Committee noted that this is existing Industry located in MIDC Dhatav. Roha.
i CONSEN | Unichem Amendme | 25 Industry is engaged in manufacturing of API. Industry has now applied for
T- Laboratories | ntin Amendment in Consent to Ist Operate for change in fuel from LDO to
00002227 | Ltd. consent to Briquette, change of disposal path of HW to Coprocessing & inclusion BMW
61 (99.MIDC Operate generation. Existing consent for API is granted vide dated 15/09/2022 which
Area is valid upto 30/04/2025. Industry has obtained E.C vide dated 25/03/2020.
Dhatav, Tal-
Roha, Dist- After due deliberations, it was decided to grant Amendment in Consent to
Raigad) Ist Operate for change in fuel from LDO to Briquette, change of disposal
path of HW to Coprocessing & inclusion BMW generation with overriding
effect to earlier consent & by extending existing BGs.
3 MPCB- M/S. Approved | 31/12/20 | WPC | Committee noted that applied for 1st Consent to operate for hotel lodging &
CONSEN | SEVEN 1* consent | 30 boarding, restaurant,(with swimming pool)- -126 Rooms & without boiler &
T- ELEVEN to operate laundry activity Having Total Plot Area : 23258.55 Sq.mt, & Total
00001631 | HOTELS Construction BUA 17308.27 Sq.mt
48 PVT.LTD. i. applied for consent establish MPCB-CONSENT-0000171702.
As per Pending due to MCMZA.
location of ii.  Mr. Ibra Mashanaji Konapure has filed the case in the Hon’ble NGT
MMNMM,MW b vide O.A. No.76/2022 (WZ) in respect of illegal construction of this
Survey No , hotel on reclaimed mangrove forest and water body which was
265/ 2.,4; absolutely barred under law as per CRZ Notification,2011.. b)
266/1,2,3 .4, Hon’ble NGT has passed the order on 19/09/2022 and ordered to
5,6; constituted the joint committee consisting of 1) The Principal
267/1,2,3 Secretary, Environment Department, State of Maharashtra 2) The
MW\._MV Nm w\w_,w, Principal Chief Conservator of Forest, Maharashtra 3) One
6 52/1 m.u“ ’ Representative from the Maharashtra Coastal Zone Management
(new), | Authority (MCZMA) 4) Mira Bhayander Municipal Corporation. C)
Kanakia Rd, The committee is directed to visit the place & submit a factual &
Kanakia action taken report within four weeks. The MCZMA will be the nodal
Park, ?:«m agency. Accordingly Joint Committee visited site 18/08/2023 and
Road, Mira submitted the report on 15/03/2024, and reported that the said
Bhayandar, . . . : ; .
Thiiti.~ construction (L shaped) situated in Non CRZ area, is outside the ambit
401107 of the CRZ regulation
Page 51 of 60
Operate 13" CC Meeting of 2024-25 dated 06" Jan 2025

-



iii.

Source of water supply: Mira Bhyander Municipal Corporation. a)
Total consumption 68 CMD, Sewage generation 61 CMD b)
Treatment system: Proposed STPs i.e 100 CMD based on MBBR
Technology. Provided collection tank for sewage & & Treated

effluent will be used for flushing & gardening purpose.

imposing following terms and conditions :-

.

i. PP shall comply with the consent conditions and extend BG of Rs.
10 Lakhs towards compliance of the same.

ii.  The treated domestic effluent shall be 60 % recycled for secondary

purpose such as toilet flushing, air conditioning, cooling tower make

up, firefighting etc. and remaining shall be utilized on land for

gardening and connected to the sewerage system provided by local

iv.  Installed DG Set of capacity 200 KVA with acoustic enclosure.

After due deliberations, it was decided to grant of 1st Consent to operate for
hotel lodging & boarding, restaurant,(with swimming pool)- -126 Rooms &
without boiler & laundry activity Having Total Plot Area : 23258.55 Sq.mt,
& Total Construction BUA 17308.27 Sq.mt after submission penal charges.by

body.

4 MPCB- M/s. JAPFA | Approved | 31/12/20 | WPC | Committee noted that applied for 1st consent to operate for 1) Raw Chicken Chilled
CONSEN | COMFEED | 1% consent | 27 (Dressed chicken, Portioned Bone in & Boneless, Skinless whole chicken products)-
T- INDIA to operate 600 MT/M, 2) Raw Chicken Frozen (Dressed chicken, Portioned Bone in &
00002250 | PRIVATE Boneless, Skinless whole chicken products)- 400 MT/M and 3) Edible Offal (Liver,
GAT NO i. Obtained consent to establish dated 15.08.2022 & Establish with expansion on
199,202/1:2 16/09/2024 to manufacture 1) Raw Chicken Chilled (Dressed chicken,
02/2:202/3,2 Portioned Bone in & Boneless, Skinless whole chicken products)- 600 MT/M,
02/4;202/6, 2) Raw Chicken Frozen (Dressed chicken, Portioned Bone in & Boneless,
Vill: Skinless whole chicken products)- 400 MT/M and 3) Edible Offal (Liver,

PEDGAON Gizzard, Heart)- 50 MT/M.

Page 52 of 60
Operate 13" CC Meeting of 2024-25 dated 06" Jan 2025

a




Tal: ii.  Obtained water permission from irrigation department, Khadakwasla Irrigation

T DAUND, Division, Pune vide letter dated 08.01.2024 and obtained CGWA NOC for 04
Dist: Pune nos. of bore-well to extract 99 CMD ground water which is valid upto

* 01.04.2025.
iii.  Installed plant and machinery and ready for commissioning. Industry has not yet

started production activity.

iv.  Trade effluent generation is 459 CMD.

V. Provided ETP of design capacity 500 CMD consisting primary, secondary and
tertiary treatment system i.e. Rotating drum screen, Fat Separation tank (2 Nos),
equalization tank, Collection tank, Flash mixture, Flocculator, Primary Clarifier,
Primary Aeriation tank (2 nos), Secondary clarifier, Secondary aeriation,
Tertiary clarifier, Clarified water tank, Carbon and Sand filter, Treated effluent
will be used for secondary purpose to maximum extent such as Bird Washing +
Vehicle Washing + Floor Washing + Urinal Flushing in the premises and
remaining will be used for gardening.

vi. Industry have about 16 acres of land for utilization of 320 CMD for irrigation

purpose and remaining 139 CMD shall be used for secondary purpose. Industry

has started developing HRTS on 02 acres of land and plantation will be done on
remaining land.

fii.  Industry will generate about 25 CMD domestic effluent for which industry has

provided STP of capacity 50 CMD. The treated domestic effluent will be used

for gardening purpose.

jii. Industry has installed initially one briquette fired boiler of capacity 4 ton/hr with

mechanical dust collator followed by 30-meter stack with port hole and ladder

for monitoring purpose.

ix. Industry has installed rendering plant with water scrubber as APC system
followed by 3-meter stack which further connected to biofilters to remove the
smell nuisance if any.

X.  Industry has cold storage facilities, for cold storage industry is proposed to use
Ammonia gas.

Xi.  Industry has installed two nos. of DG sets of capacity 750 KV A each.

ii.  Industry proposed to generate non HW such as 1) Boiler Ash- 20 MT/M which

will be disposed by sale to brick manufacturer, 2) Type I: Vegetable matter such

as rumen, stomach, intestine contents, dung and agriculture residue- 20 Ton/D

Page 53 of 60
Operate 13" CC Meeting of 2024-25 dated 06" Jan 2025

€

> W



which will be processed in Rendering System and will be converted into animal
feed. And 3) Type Il : Animal matter such as inedible offals , tissue, meat
trimmings, waste and condemned bones- 70 Ton/D which will be processed in
Rendering System and will be converted into animal feed. Industry will also
generate 1) ETP/ STP Sludge- 30 Kg/Day and 2) Dung- 10 Kg/Day

jii.  Submitted the BG of Rs. 5 lakh towards compliance of consent conditions which
is valid upto 30.06.2025.

iv.  Capital investment is Rs. 131.0483 Crs 786289.80 & 50000.00 for increased
inC.I

After due deliberations, it was decided to grant of st consent to operate for 1) Raw
Chicken Chilled (Dressed chicken, Portioned Bone in & Boneless, Skinless whole
chicken products)- 600 MT/M, 2) Raw Chicken Frozen (Dressed chicken, Portioned
Bone in & Boneless, Skinless whole chicken products)- 400 MT/M and 3) Edible
Offal (Liver, Gizzard, Heart)- 50 MT/M.by imposing following terms and conditions

i. PP shall comply with the consent conditions and extend BG of Rs. 5 Lakhs
towards compliance of the same.

ii. The industry shall comply with the guidelines on slaughter house waste

management published by Central Pollution Control Board. Thumb rules for

slaughter house waste management & design of pollution control

systems/measures issued vide dated 24.12.2014 by Maharashtra Pollution

Control Board.

ii. Industry shall dispose waste material from the processing of chicken ( Raw

Material of Rendering plant ) in waste processing in a scientific manner without

creating nuisance to surrounding areas.

5 MPCB- | M/s Onyx Approved | 31/01/20 | WPC | The Committee Noted:
CONSEN | Promoters Consent 26 The application for Consent to Operate (Part-I) was reviewed for the construction
T- LLP "Gagan | to Operate project with the following details:
00001944 Avencia", S. * Plot Area: 14,024.87 sq.m
49 No. 63/1/1, » Part-I BUA: 48,175.59 sq.m (out of total BUA of 78,818.17 sq.m as per
63/2(part) Environmental Clearance dated 30.08.2022).
Kharadi, ’ Previous Consent Details:
Page 54 of 60
Operate

13" CC Meeting of 2024-25 dated 06" Jan 2025




lal. Haveli, * The project had received a revalidation of the Consent to Establish (C to E)

Dist. Pune, vide No. Formatl.0/CC/UAN No.0000145025/CE/2309000648 dated
Maharashtra 09.09.2023 for a total plot area of 14,024.87 sq.m and total construction
. BUA of 78,818.17 sq.m as per the EC dated 30.08.2022. The capital

investment (CI) was Rs. 148 Cr.
Environmental Clearance (EC) Details:
* Expansion EC granted vide No. SIA/MH/MIS/229278/2021 dated
30.08.2022 for a total plot area of 14,024.87 sq.m and total construction
BUA of 78,818.17 sq.m, with a CI of Rs. 148 Cr.
Approved Plan/CC Details:
* The approved plan is as per the Environmental Clearance (EC).
Present Construction Status:
* The Project Proponent (PP) has submitted an Architect's Certificate
confirming the completed construction BUA of 48,175.59 sq.m.
Capital Investment (CI):
* TheClisRs. 112.53 Cr as per the CA certificate.
Consent Fees Paid:
* The consent fees of Rs. 2,25,060 for one term have been paid.
Penal Fees:
* Penal fees are not applicable.
Previous Bank Guarantee (BG):
* The BG of Rs. 10 Lakh, as per the Consent to Establish (C to E) dated
27.04.2017 (revalidated on 09.09.2023), was not submitted initially.
STP and Sewage Details:
» STP Capacity: 298 CMD
* Sewage Generation: 213 CMD
OWC Status:
¢ The Organic Waste Converter (OWC) is provided.
Discussion in Consent Committee Meeting:
* The case was discussed in the 4th Consent Committee Meeting of 2024-25
(Agenda B) held on 14.06.2024. It was decided to issue a Show Cause Notice
(SCN) for refusal of consent due to the non-submission of the BG of Rs. 10
Lakh as per the Consent to Establish (C to E) dated 27.04.2017 (revalidated
on 09.09.2023).
Response to SCN:
* The SCN issued on 22.07.2024 was replied to on 23.08.2024.

* The BG of Rs. 10 Lakh (as per C to E dated 27.04.2017) was submitted on
17.08.2024.

Page 55 of 60
Operate @; 13" CC Meeting of 2024-25 dated 06™ Jan 2025



o However, the 12% BG interest fees of Rs. 8,77,479.45 were not paid, leading
to the rejection of the case on 24.11.2024.
Subsequent Development:
e The PP paid the 12% BG interest fees of Rs. 8,77.479.45 on 23.11.2024, a
day before the refusal.
« Consequently, the case has been reverted and is placed once again before the
Consent Committee for deliberation.
Decision: After due deliberation, it was decided to consider the application for
Consent to Operate (Part-1) with the following conditions:
1. The BG of Rs. 10 Lakh has been submitted as per the Consent to Establish
(C to E) dated 27.04.2017 (revalidated on 09.09.2023).
6 | MPCB- | Fast Reality | Approved |31/01/20 | WPC | Committee Noted:
CONSEN | Pvt. Ltd., S. | Consent 26 The case was discussed in the 12th Consent Committee (CC) meeting, and it was
T- No. 26/4/4 to Operate initially decided to issue a Show Cause Notice (SCN) for the following reasons:
00001670 | to 7, 27/4/4 1. The Project Proponent (PP) had given possession and allowed residents to
31 to 7, occupy the buildings from 28/04/2021 without obtaining the mandatory
Phitials Consent to Operate (C to O) from the wOm&.
Tehsil- ’ 2. Non-payment of lapse consent fees amounting to Rs. 3,75,000/-.